310994 A

(99 st ©

©-26

NOMA OUTDOCR PRODUCTS

210 AMERICAN DR. P.C. BOX 7000 JACKSON, TN

ASSY., FRONT AXLE, | 310994
FIXED (1 ,2)

A 26060-~0S0



=
@

-
L

part¥

1498
1502
3276
4107
20859
304010
44112
47601
310993
10 180079
11 300912
12 300913

13 304019
14 308348
15 305274

QOO DN -

* Raw part number. For z list of Painted part numbers refer to chart on decal page.

descriplioq

Nut, 5/18-18 REG HEX CTR LK
Nut, 1/4-20 REG HEX CTR LK
Bolt, .373 x .140 HH SH 1/4-20
Washer, Flat .635 x 1.31 x .07
Ring, RET E .48 x .04 TRU5133-62
Bushing-Steering

Bracket, Clutch & Brake

Brake Latch

Assy., Brake Arm

Screw, 5/16-18 x 100 HH C
Spindle, AH

Spindle, LH

Bracket-Front Axle

Spacer, Front Axlg

Support - Spindle, FIXED FRT AXLE

BOLD descriptions on parts pagae apply to box items and/or parts bag items.

310994 A

o
=

NN—‘-—D-L@—A—L—AANN_‘_‘Q

ORIGINAL



REF. ITEM
MAIN FRAME _.-*"" """

- -

REF.ITEM

?OLE

311887 A

NOMA OUTDOOR PRODUCTS

210 AMERICAN DR. P.O. BOX 7000 JACKSON, TN

FRONT AXLE
& WHEELS

311887
(1,2)




key# part#

1 "310994
2 300796
3 126211
4 45174
5 304974
8 122148
7 120382
8 14589

9 301008
10 35497
1 51805
12 305023
13 48901
14 120393
15 1498
16 310960
17 40877
18 20859
19 a8saz
20 52955
21 300736
22 456836
23 417375
24 *55459
25 120394
26 122119
27 1499
28 301137
29 310964
ko) 42295
3 24167

* Raw part number. For a list of Painted part numbers refer to chart on decal page.

" BOLD descriptions on parts page apply to box items ancior parts bag itams.

descn‘ptio_n

Front Axle Assy.

Tube, Steering

Bolt, 5/16-18 x 63 Carr GR2

Nut, 5/16-18 Hex Wd FT Lk Whiz
Tie Rod,

Screw, 3/8-18 x 1,25 H HC GR2
Washer, Reg Spt Lk .293 x .68 x .10
Nut, 3/8-16 Reg Hx Ctr Lk

Shalt Steering

Screw, 5/16-18 x .50 WA HH TAP

U Brackst

Support, Steering Shaft

Screw, 5/16-18 x .63 WA H HC GR2
Washer, Flat 344 x .69 x .065

Nut, 5/16-18 Reg Hex Cir Lk

Tire & Rim, Pnuematic 11 x 400 -5
Washer, Flat .640 x 1.25 x .06

Ring, Retaining E .48 x .04 TRU 5133-62
Hub Cap

Wheel, Stesring,

Tube, Steering

Pin, Spring .250 DIA x 2.75 LG
Pin, Spring .187 DIA x 1.25 LG MD
Front Hanger

Washer, Flat .406 x .81 x.065
Screw, 3/B-16 x .75 HHC

Nut, 3/8-16 REG

Bearing, Whee!

Wheet

Tire 1% % 4.00- 5, Turt

Valve Stem

311887 A

o
=

A e e N UIE O C I N N I N N N U TR

IGINAL

OR



NOMA OUTDOOR PRODUCTS

210 AMERICAN DR. P.0O, BOX 7000 JACKSCN, TH

312038
(1,2)

BODY ASSY.




key# part#

1 "309614
2 12555
3 301181
4 0120393
5 0895346
6 ‘310555
7 048901
8 20228
9 01498
10 ‘311108
11 0122007
12 0120638
13 035408
14 50520
15 0122017
16 01498
17 Jo1132
18 9416
19 ¢1207086
20 1502
21 310949
22 044811
23 305645
24 0995346
28 12599
26 306614
27 55454
28 "30133¢
29 0180117
30 01499
31 "310447
a2 20507
33 01498

* Raw part number. For a list of Painted part numbers refer to chart on decal page.

B0OLD descriptions on parts page apply to box items and/or parts bag items,

description

Frame, Mini-RER

Footpad RH Noma 8/32 RER
Footpad LH Noma 8/32 RER
Washer, Flat .344 x .69 x .065
Screw, 1/4-20 x SO WA H H Tap
Seat Support

Screw, 5/16-18 x .63 WA H HC GR2
Screw, 5/16-18 x .63 H HC GR2
Nut, 5/16-18 Reg H Ctr Lk
Seat/Shift Bracket

Screw, 5/16-18 x .75 HHC GR2
Washer, HV SP LK .328 x .60 x .11
Screw, 5/16-18 x .7S WA H H Tap
Spacer

Serew, 5/16-18 x 1.00 H HC GR2
Nut, 5/16-18 Reg H Ctr Lk

Seat Spring

Clamp, Spring Z-PL

Scraw, 1/4-20 x .50 H HC GR2
Nut, 1/4-20 Reg Hex Ctr Lk
Fender

Screw, 1/4-20 x .75 H WA Tap
Fender Support 2-PL

Screw, 1/4-20 x 50 WA H H Tap
Fastener, Velera, 2° x 1"

Seal M-340

Console, No Lite

Seat Brkt

Screw, 3/8-16 x .56 HHC

Nut, 3/8-16 REG HX CTR LK
Seat Plate

Bolt, 437 x .156 HH SH 5/16-18
Nut, 5/16-18 REG HEX CTR LK

0 Indicates STANDARD HARDWARE ITEMS.

312038 B

o
<

FRON = NI = = o REBA) B bt e —a PO PIRD — e = O B R = S Dao—a o

:z::z1j
LA
Lo
[
.-
L]
e i
- .-
AL
o i
D
1
SR —
re -
e ET
\'P‘



REF. ITEM
MAIN FRAME

'
'
.
.
Wt !
- !
Sl
LN o
-l Wt
RO
- T LT
P ' ~
.. !
.
Loow . .
L H . .
-0 R |
‘\‘... H . e
. L.
Sl T .
.i""-. : .‘~:\‘
! a ' RN
i A
8
\ . ‘\-...
g E
3
\‘\
\
\.1
e

E__hz “ "REE.ITEM
BELT GUIDE

312032 A

REF. ITEM
SEAT SUPPORT

NOMA OUTDOOR PRODUCTS

210 AMERICAN DR. P.C, BOX 7000 JACKSON, TN

engineroup | 312039
(1,2)




key# part#
1 305212
2 56030
a 180083
4 44108
5 305837
-] Jop3azsz
7 12501
8 305149
9 955348
10 47452
11 47345
12 56679
13 48672
14 305929
15 35287
18 414106
17 39488
18 308275
19 306276
20 180112

* Raw part number. For a list of Painted part numbers refer to chart on decal page.

BOLD descriptions on parts page apply to box items and/or parts bag items,

dascription. .

Engine

Screw, 5/16-18 x .75 WD FL LK
Scraw, 5/16 - 18 x 1,50 HHC
Nut, 5/18 - 18 H WD FL LK
Exhaust Assy.

Tank, Gas-Elec, 1.6 GAL

Cap, Fuel -2.5 Throat

Support, Gas Tank

Screw, 1/4-20 x .50 WA HH TAP
Gas Line .25 Bulk Length
Clamp, Hose

Filter, In-Line

Clamp, Fuel Line

Control, Throttle

Screw #8-32 x .38 HH WA TAP
Washer, Flat .188 x .38 x .040
Throttle Control Knob-T Shape
Gasket, Mufflar

Muffler Locking Plate

Screw, 5/16-18 x 2.75 HHC GRS

312039 A

)
<

NN

[4,]
5

P ot A AP =k A b et e 0D ) mk s —a

3

ORIGIN



AEF. ITEM
ENGINE

3312080C

REF. ITEM
MAIN FRAME

REF. ITEM
FRONT AXLE ASSY. «

NOMA OUTDOO

R PRODUCTS

QX 7000 JACKSON, TN

210 AMERICAN DR. P.O. B
TRACTION DRIVE 312090
ASSY., DRAWING (1,2)




Key# par# description
1 309071 Transaxie
2 303109 Pulley, Transaxle
a 22053 Ring, RETEX .58 x .04 TRU 5100-62
4 122077 Screw, 51818 x 2.50 HHC GR2
5 120393 Washer, Flat .344 x 69 x 065
] 1498 Nut, 5/18-18 REG HEX CTR LK
7 9798 Brackel, Transaxie
] 126211 Bolt, 5/16-18 x .63 CARR
9 1498 Nut, 5/16-18 REG HEX CTR LK
10 300587 Bracket, Transaxie Support
1 35498 Screw, 5/18- 18 x .75 WA HH TAP
12 126211 Bolt, 5/18-18 x .63 CARR
13 1498 Nut, 5/16 - 18 REG HEX CTR LK
14 300575 Beit, V 4L
15 55477 Puliey, ENG 3.92 OFF/3.87 D/3.00D
16 120382 Washer, REG SPT LK 393 X 68 X .10
17 123567 Screw, 7/16-20 x 1,00 HHG
18 33200 Kay, Square .249 SQx1.50Lp
19 55488 Belt Guide
20 9280 Shift Lever, Brkt HT 955
21 57157 Washer, .750 x .250 SP-TRANSAXLE
22 56255 Screw, 1/4.28 x .75 NYL HH CGR8
23 308410 Rod, Shift Connecting
24 120394 Washer, Flat .406 x .81 x .065
25 137185 Pin, Cotter .125 DIA X 1.00 LG
26 309255 Lever, Shift, Transaxle Z-PL
27 120398 Washer, Flat .S31 x 1.06 x .095
28 301133 Spring, Shift Lever
29 309053 Bracket Detent Shift
a0 126218 Beil, 657168-18 x .76 CARR
a1 120393 Washer, Flat .344 x .69 x .065
32 1498 Nut, 5/18-18 REG HEX CTR LK
33 “303098 Shift Control Brkt.
34 995346 Screw, 1/4-20 x .50 WA HH TAP
35 311935 Arm, Idier, Transaxle Drive
s 41890 Bolt, .625 x .218 HH 8H 5/16-18z
a7 4107 Washer, Flat .835x 1,31 x .07
o1} 45602 Washer, Flat .333 x .87 x.119
39 301124 Tinnerman Clip
40 35410 Spring .071 x 62 x 4.37
41 35374 Pulley, fdler Vai
42 39659 Retainer, Strap Belt
43 274517 Washer, Flat .406 x ,73 x .063

. 44 45882 Bol, 3/8-18 x 1.50 CARR
45 1499 Nut, 3/8-18 REG HX CTR LK
48 306828 Rod Cluich
47 271184 MNut, 5/186-18 HEX KEPS
48 12591 Brkt. Cluteh Brake
49 1498 Nut, 516-18 REG HEX CTR LK
50 30522 Pin Clevis 312 x 812
51 120393 Washer, Flat .344 x 69 x 065
g2 8260 Pin, Hair .091 DIA x 1.66 LG
53 310155 Spring, Brake Return
54 308251 Spring, Brake
85 25086 Bolt, .500 x 375 HH SH 5/16-18
55 308188 Washer, Flat 515 x 1.31 x .08
57 1498 Nut, 5/18-18 REG HEX CTR LK
58 305044 Pedal Pad
59 310968 Tire & Rim, Pnuemaic
60 310333 Spacer, .75 x 1.25 x 2.06
61 39628 Key, Square 187 SQx2.50LG
62 42815 Washer, Flat .755 x 1.53 x .07
63 365625 Ring, RET EX .57 x .05 THU5133-75
64 40384 Cap, 1.500 1D x 7/8 LG HUB
85 55514 Shift Knob
68 310967 Wheel
87 24167 Vaive Stem
&8 41060 Tire 13 x 5.0 x 6 Turf
69 1438 Nut, 5/t6-18 REG HEX CTR LK
70 271184 Nut, 5/18-18 HEX KEPS
7t 122077 Screw, 5/18-18 x 2.50 HHC GR2
72 138485 Washer, EXT LK

ay.

ﬂnJ‘MNMAMNhNNN—A-.N—A.AA—AG—A-..‘—‘—L—..‘_A—A_A—._A—L_._n.AN_.NM"_._A_.—ANN_‘_‘_&—l—-—n—h—‘A—.-ﬁdJﬂ&&N&&AaAu

* Raw part number. For a list of Painted part numbers refer to chart on cecal page.
BOLD descriptions on pans page apply to box items and/or parts bag iems.

312090 C



NOMA OUTDOOR PRODUCTS
210 AMERICAN DR. P.O. BOX 7000 JACKSON. TN

311037
(1,2)

ASSY., MOWER

DECK 26"

311037 A




key# part#

1 43926
2 300761
3 304176
4 300345
5 55476
8 35336
7 2483

8 38573
2] 55481
10 120393
11 1498
12 55547
13 310565
14 120228
15 448363
16 1498
17 55478
18 122017
19 45602
20 - 1498
21 45542
22 120228
23 120838
24 1498
25 56623
28 50616
27 49562
28 50818
29 56280
30 56390
H 56365
32 1282

a3 271184

. Raw part number. For a list of Painted part numbers refer to chart on dscal page.

BOLD descriptions on parts page apply to box items and/or parts bag items.

descn’ptipn“

Mowar Deck

Quill Spacer

Quill Assembly, 25 In.

Screw, 5/16-18 x 1.38 WA TAP GR2
Blade, 26" STD-Liit

Washer, Flat .390 x .75 x .031
Washer, .391 D x 1.25 x .07 Bellaville
Scraw, 3/8-24 x 1.00 Nyl H HC GRS
Guide, Belt

Washer, Flat .344 x .69 x .065

Nut, 5/16 - 18 REG HEX CTR LK
Casting, Quill

Quadrant, Ht. Adjust

Screw, 5/16-18 x .63 H HC GR2
Washer, Flat .375 x .8a x .082

Nut, 5/16-18 Reg Hex Cir Lk
Guide-Rear

Screw, 5/16-18 x 1.00 H HC GR2
Washer, Flat .33 x .87 x.119

Nut, 5/16-18 Reg Hex Cir Lk

Deck Bracket

Screw, 5/16-18 x 63 H HC GR2
Washer, HV SPT LK 328 x 60 x .11
Nut, 5/16-18 Rag Hex Ctr Lk

Shaf Saddle Assy.

Dust Shield

Bearing, Ball

Spacer, 3,70 LGX .6691D x 8800
Spacer

Pulley, Quiil

Special Washer

Nut, 7/16-20 WDFLLK

Nut, 516-18 Hex Keps

311037 A

aty.

Pyttt = ) = = B B S ORI = A A = (0 8 R = 0D mt s B e



REF. ITEM '\~ _

311963 E

REF. ITEM
MAIN FRAME

QUADRANT >3l ¢
Al o~
A N

NOMA OUTDOOR PRODUCTS

210 AMERICAN DR, P.O. BOX 7000 JACKSON, TN

MOWER
SUSPENSION GROUP

311963
(1,3)




=
o
-
*®

LTI N L DN -

37
38
39

* Raw part number, For a list of Painted part numbers refer to chart on decal page.
BOLD descriptions on parts page apply to box items and/or parts bag items.

part#

9598
47816
56180
56739
120394
1499
4289
122201
120394
44848
996416
1499
55689
271172
304195
120372
*45539
39119
120394
1499
48434
1499
*305013
39119
42604
53995
323103
122007
122040
1498
23763
120394
271190
45406
120382
302611
* 43950
120706
1502

descripgign

Bar Hitch, Z-PL

Pin, .495 x 1,750 Clevis-Short
Pin, Hair 091 Diax 1.62 Lg
Screw, 3/8-16 x 1.25 H HC GRS
Washer, Flat .406 x .81 x .065
Nut, 3/8-16 Reg Hx Ctr Lk

Pivot Bracket

Sorew, 3/8-18 x 2.78 H HC GR2
Washer, Flat 406 x .81 x .065
Spacer

Washer, Flat 391 x 1.00x .125
Nut, 3/8-16 Reg Hx Ctr Lk

Lift Cable, 26" Mower

Nut, 1/4-20 Hex Keps

Cabie Bracket

Nut, 1/4-20 Reg Sq

Torque Tube Assy

Bolt, 500 x 515 H H SH 3/8-16
Washer, Flat .406 x .81 x .065
Nut, 3/8-16 Reg Hx Cir Lk

Bolt, 500 x 290 H H SH 2/38-18
Nut, 3/8-16 Reg Hx Ctr Lk
Lever, H. Adjust

Belt, 500 x 515 H H SH 3/8-16
Spring,

Grip Handle

Rear Deck Guide

Screw, 5/16-18 x .75 H HC GR2
Screw, 5/16-18 x 1.50 H HC GR2
Nut, 5/16-18 Reg Hex Ctr Lk
Bolt, .500 x 1,300 H H SH &/8-16
Washer, Flat .406 x .81 x .056
Nut, 3/8-16 Hex Keps

Bolt, 500 x 1.390 x 68 x 10

Washer, reg Spt Lk 333 x .68 x 10

Wheel, SD 6.00 00 x 1.38 WD
Chute Detlector

Screw, 1/4-20 Reg Hex CTALK
Nut, 1/4-20 Reg Hex CTRLK

a
=

L e el e B i e . TR U -Gy ¥

Fr



REF. {TEM

MAIN FRAME ... .00

-

TRANSAXLE
20y

g
Srler

REF.ITEM
FRONT AXLE ASSY

312040 A

NOMA OUTDOOR PRODUCTS

210 AMERICAN DR. P.O. BOX 7000 JACKSON, TN

MOWER DRIVE
GROUP

312040
(1,2)




key# part#

1 *311037
2 301635
3 301620
4 120394
5 8as

§ 1499

7 35410
8 310388
9 120393
10 122077
11 1498
12 9405
13 120372
14 271172
15 38522
16 56180
17 12503
18 300473
19 35497
20 309175
21 1498
22 300098
23 300698
24 180018
25 1502
28 120812
27 39298
28 1288
29 120393
30 58336
31 1502
32 3105586
33 310351
34 302921
a5 304398
36 *311107
37 985346
3g 310309
ag 35498
40 1498
41 305225
42 455481
43 55514
44 1459
45 39659
46 45074
a7 41601 ¢
48 306973
49 122168
50 311980
51 138485
52 9855
53 301624

* Raw part number. For a list of Painted part numbers refer to chart on decal page.

BOLD descriptions on parts page apply to box items and/or parts bag items.

descriptidn

Assy, 26" SD Deck

Assy, Idler Arm Compit.

Bolt, .500 x 2.375 H H SH /8-16
Washer, Flat .406 x .81 x .065
Washer, Flat

Nut, 3/8-16 Reg Hx Ctr Lk
Spring, .071 x .62 x 4.37

Guide Belt

Washer, Flat 344 x .69 x .065
Screw, 5/16-18 x 3.00 H HC GR2
Nut, 5/16-18 Reg Hex Ctr Lk
Clavis, Lift Cable Z-PL

Nut, 1/4-20 Reg Sq

Nut, 1/4-20 Hex Keps

Pin, Clavis .312 x .812

Pin, Hair .091 Dia x 1.62 Lg
Cable PTO Assy.

Tension Spring

Screw, 5/16-18 x .63 H HC GR2
Beit, Deck Drive, 4L44

Nut, 5/16-18 Reg Hex Ctr Lk
Clip

Bracket, Frame, Cable

Screw, 1/4-20 x .62 H HC GRS
Nut, 1/4-20 Reg Hex Ctr Lk

Nut, 1/4-28 H Jam

Pulley, .906 x .305 Nylon
Bracket, Cable Retainer Z-PL
Washer, Flat .344 x .69 x .065
Screw, 3/8 x 3/8 x 1/2 HX HD SH BLT
Nut, 1/4-20 Reg Hex Ctr Lk
Mower Clutch Lever

Bearing, Flanged, Nylon
Retainer, Spring

Spring Compression

Bracket, PTO Support

Screw, 1/4-20 x 50 WA H H Tap
Bracket, PTO Limit Z-PL

Screw, 5/16-18 x .75 WA H H Tap
Nut, 5/16-18 Reg Hex Ctr Lk
Bracket, PTO Limit Z-PL

Pin, Spring .187 Dia x 1.00 Lg
Shift Knob

Nut, 3/8-16 REG HX CTR LK
Retainer, Strap Belt

Pulley, ldler V4L 3.05 x .72
Rivet, Ovset .187 DIA x .50 LGS
Brake Pad

Screw, 3/8-16 x 1.75 HHC GR2
Aed, Adjustment

Washer EXT LK

Bracket, Blade Idler

Assy., idler Arm

312040 A

f
ke ) mk ad ok R ok b ke b ik ek o b b ) b ok ok b ks B b A B) P b b mh e mh ek ek b b mh o b B D NP b ek B ke ok

o
=



REF.1TEM
ENGINE

REF. ITEM 7
SEAT SUPPORT

ra-r-ov»..

.

REF.ITEM

_TXIEITe
! /1 I_—"m‘
""""""" e REF ITEM :g—»)

MAIN FRAME I—wewcx

REF. {TEM
BRACKET
DETENT SHIFT

-

NOMA OUTDOOR PRODUCTS

210 AMERICAN DR. P.O. BOX 7000 JACKSON, TN

ELECTRICAL SysTem | 311959
(1,2)

311959 A



=
o
-
*

pari#

304783
48140
138657
300220
57478
57220
58277
306419
35287
46376
+300626
57569
13 309698

LC@®m~NDdO WMo —

N o= O

* Raw part number. For a list of Painted part numbers refer to chart on decal page.

description

Wire Harness

Nut, 5/8-32 Ign Switch
Washer, LK

Switch

Switch

Scraw, #12 x .50 PHPN H Tap
Switch

Control Module

Screw, #8-32 x .38 H H WA Tap GR2
Switch , Ignition

Key

Clip, Cable

Clip, Push In

BOLD descriptions on parts page apply to box itemns ancvor parts bag items.

+For service use only, not used in manufacture of machine.

311959 A

o
<

— ek et kit a A B e b A



312308 B

NOMA OUTDOOR PRODUCTS

210 AMERICAN DR. P.O. BOX 7000 JACKSON, TN

DECAL PLACEMENT

312308
(1,2)




=
)
-
I*

pari#

310722
306775
300638
306770
311590
311230
306767
310729
310730
10 68901

1" 305770
12 310721
13 327
14 atzz7
15 311220
16 3222
17 310438
18 306852
19 311068
20 311069
21 311070

DE~4d oW —

RAW PN

311037
311107
303098
305013
309614
310555
311108
301330
310447
43950

45539

310021
310994
55459

* Raw part number. For a list of Painted part numbers refer to chart on decat page.

descﬁpﬂqq

Decal, Frt. Console, P-Partner
Decal, Park’ N/Brake
Decal, Export 100DB
Decal, Ignt. Throttle

Meodel Plale, 6-65

Decal, 3-Shift Fender
Decal, ON/OFF Power
Decal, 6-65, LH, Partner
Decal, -85, RH, Partner
Decal, 5-Height Adjustment
Decal, Caution Triangle Europe
Decal, Steering Hub

Oecal, Warning, French
Dacal, Hearing Protection
Decat, Warning, Dutch
Decal, Waming, Spain, Italy
Decal, Certification

Decal, Danger, French
Decal, Danger italian
Decal, Danger Spanish
Decal, Danger Dutch

PAINTED PARTS MATRIX

DESCRIPTION PAINTED PN
Deck 311039
Brkt., Suppont 311148
Brkt., Shift Control 305830
Lever, H. Adjust 306034
Frame 310950
Seat Support 311076
Seat/Shift Brkt. 311169
Seat Brkt. 205833
Seat Plate 311059
_ Chute Deflector 305836
Torgue Tube Assy, 306035
Toe Guard 310024
Front Axle Assy 310895
Front Hanger 310998

BOLD descriptions on parts page apply to box items and/or parts bag items.

312308 B

bk b b b b ok ok ok b ok b b ok d b b ok ek

indnda s ¥

L =

T ;-"‘"1

eIy

2w

A I |

COLOR 7 .7
GREY 861~ ¢

GREY 881~ ™~
GREY 861 '
GREY'861 "
YELLOW 188
GREY 861

GREY 861

GREY 861

GREY 861

GREY 861

GREY 861

GREY 861

GREY 861

GREY 861



